N LEADER I

LR 2490/ LC 2190
IVIRIUNTETE [ TS0 R
RACK MOUNT ADAPTER / BLANK PANEL

mikeREAE
INSTRUCTION MANUAL

)-8 —BFHA=H
LEADER ELECTRONICS CORP.

T223-8505 #HEMEBILRMER2TEG6&F33F

(045)541-2122 (X %)

2-6-33 Tsunashima-Higashi, Kohoku-ku, Yokohama 223-8505, Japan
81-45-541-2123

http://www.leader.co.jp




HMEREREICTERAVEECESHIC
GENERAL SAFETY SUMMARY

TRICRYIERLOZEE-IEFEE, FRAEOEK-AGICHTIBRRELVHRBDEG - HILRETE
(T51=-D3DTY . T FEDEE - ETEFEETFTOTIHEALEELY,

Review the following safety precautions to avoid operator’s injury and loss of life and prevent damage
and deterioration to this instrument. To avoid potential hazards, use this product as specified.

Z&/WARNING

FA4CICBET 2Z4EEE  Warning Concerning the Screws

FARLIK AL TRICHSTHREDEELSIVURESDLDEFHEAL TSN FEE LN DL
FHEATHILHEMARICEELRIFL, LK BE, W&, EREEDRRAELYET,

Use screws of the specified type and length according to the assembly diagrams. Using other

screws may adversely affect the unit and can cause fire, electric shock, malfunction, accidents,
and so on.

J

Asz%f/CAUHON

#HAILTICAE9I 45 FEFEIE Caution Concerning Assembly

HATTOR. REDTYCETHINETEIEETNLHYFT DT, T+ EBELTHAI TT S
LY,
Exercise caution during assembly to prevent injury, such as from the edges of the metal plate.

RO T LY ICET 5FRFE
Caution Concerning the Screw Tightening Torque

RUILBEOHICEHST . TROMMDFTFTRILZIZH S THHD TS, #ONFOEBAEEL
FI . F - WOBELEWOCOUVZEL. WThEREDREELYET,

Fasten the screws according to the tightening torque of Table regardless of the shape of the
screw head. If the tightening torque is too low, the screws may come loose. If it is too tight, it
may lead to breaks or elongation and can cause a malfunction.

FEUE Nominal Diameter #HO4HIFRILY Tightening Torque (cN-m)
M2.5/M2.6 41.2
M3 59.8
M4 147.0
M5 294.0




2.2

[ZC&HIZ INTRODUCTION

ZOEWF V—F—BFOERESEVEIFOEEELT HWICHYNESITTVFET . MArR
EICTHEAVEEGESO CEAMCARRRGAEZRRETHHRAVEE RADELLMEN
ZTEBOLE TEALEEN,

Thank you for purchasing LEADER’s product. Please read this instruction manual carefully to
ensure correct and safe operation.

{x¥k SPECIFICATIONS
BE General
LR 2490 (&, EIACKEIEF I ER)ZEL- 19 MV FIUIICHH R RTRYMF F5=bDZVI<
DUNTRETATY,
LC 2190 (&, LR 2490 ERD T Z Y/ AR ILTY,
The LR 2490 is a rack mount adapter used to attach Leader's products to a 19-inch EIA

(Electronic Industries Alliance) standard rack.
The LC 2190 is a blank panel dedicated for the LR 2490.

i t%F2 Applicable Models
LV 5490



€
@

465

54 f2~1i%BE Mounting Dimensions

® LR 2490

2.3

I ] /a0
[ _ Y a4 S
p— [E ] w J
o o o @ (<) @
o
L]
o ® <]
o
° o ° ® ® o o o)
N _ | 9
g 38 — 3
o] o ] ® @ @
o
o ® @
L]
o
° ° ° @ ® o\
— L& I - N
ﬁ 7] w o0
32 e 6
4466 16 ~202 317 |8l 317
6x10
® ®
[e]
oooooooooooooooooooooooo

COC O OCOCOCOCOCOCEED

O00000

OO OO OCOCOCOCOT®

oooooooooooooooooooooo
ooooooooooooooo




EW-7

@® LC 2190

ﬁg I
N
S I R I~ N S |
o (o
0
43.7 172 82
89.5
\D J
0
(6]

¥NZE Contents

AERE, LTOBRBTEREINTOET AL TAHRNZ, TRTOEMI’I-> TSI LLHE
LTS,

The LR 2490/LC 2190 consist of the parts indicated below. Before assembly, check that you
have all the components.



riE i HmE 2 H=
Model | Symbol Figure Item Name Qty.
0 0J0 0
) 1| Svoyw—t
A 1
. .| | Rack Support
° 0 o0 0 °
AZA4L—IL
B 2
Slide Rail
2
/)
LR 2490
RFvk
c ° b 2
¢ Plate Nut
0
L~
5 % INAUR ML M5 %16 4
Binding-head Screw M5 X 16
INAURINRL M4 x10
E NE) o 8
Binding-head Screw M4 x 10
INA 2RIl 8-32UNC x 16
F NG 7 8
Binding-head Screw 8-32UNC X 16
FIyr—M5 A
G 4
Plain Washer for M5
EiREiEAE ]
Instruction Manual
TS993 )L ]
a
Blank Panel
LC 2190
m/palC M3 %8
b @ 4

Flat-head Screw M3 x 8

ke A E
Instruction Manual




3.1

3.2

#HAILT ASSEMBLY

CCTIEBIELT, EAICAMADTLY 5490 ZE A, TSI\ RIILERRIZEYFFITEFIEZRLE
9, LV 5490 ZHBIZERYMTITIZY. 2 BD LV 5490 #EYFIFT-U3 5T EHTEET,

As an example, this chapter describes how to install a LV 5490 to the left side and attach a blank
panel to the right side looking at the front of the rack. You can also install the LV 5490 to the right
side or install two LV 5490s side by side.

#1{% Preparation

AEGOMAIALTICEUTOIENBETYT . BEHREEZSTIAEES,
To attach the rack mount adapter to an LV 5490, following tools are required. A customer is
requested to prepare the tools for himself.

- TSARZM4/N 2 B) Cross slot screwdriver (type2)
- F& Gloves
- HEMHIERYRRAUR Antistatic wrist band

LV 5490 O EFRZV]> T, BRIA—FZIHRLTIZELY,
Turn off the LV 5490, and remove the power cord.

#HAHIITFIE Assembly Procedure

1.

LV 5490 M5, N\URIL, BE/ARILDRL(4 HFT). REAVRE (4 WA ERYSALET,
From the LV 5490, remove the handle, the four rear panel screws, and the four feet.




TS0 )(@)EBMYFITET,

Attach a blank panel (a) to the rack support (A).

—k~A)I

SR

2.

—k(A)IZ LV 5490 ZERYAHITET S

Install the LV 5490 to the rack support (A).

Z9oH9R

3.

S S5 E S EEEE555E555
@

N - Y

o
SE55555
S555558




4. ZYIHR—MA)IZRZAEL—IL(B)ERYFITTHS, FYIICERYFITES . RSARL—IL
(B)IF. ZVIDAFTEICAELE TRYMIFTTIZELY,
Attach the slide rails (B) to the rack support (A), and then mount to the rack. Adjust the
position of the slide rails (B) according to the depth of the rack.




Following information is for Chinese RoHS only

FrEE8saEYRER
M55 LR 2490

®

PR S T B B F 5 B, K 200642 H 28 H A AR
CHTE B s e il g M%) LLIZST/T11364-2006 € HL 715 87 5 4L
PEHFRRERY , Rz MEMH TG A . B Ron R IR
FHHIRR, R BB SF 5 A M R e s, MG H S 72
FRIRRNIIEIRPN 72 AN P AR5 Yo It A 0= 152

P A R S R 0 7 VA 1 R A B S B R PR AR DR
TEYHE & ) & BUT 85T

i A R EY ST R AR

A 44 FR EEEEYFEICE Hazardous Substances in each Part
Parts B K i AV/IN: S IR | IR KR
(Pb) (Hg) (Cd) (Cr (VD)) (PBB) (PBDE)
F AR X @) O O @) O
LA O O O O @) O
&)

O: FoniZATH FWRAE LTI BB R K

PRFERLE (PR 2K

SEIIES]/T11363-2006 FEMIIREERDLTF .,
X: RNZHBE EVREOTR BDTEZE IS — B AR & il ST /T11363-2006

Ver. 1




Following information is for Chinese RoHS only

FrEE8saEYRER
M-S LC 2190

®

bR & H T e E A E R B E )
SRR et K=

(CINREPS!

B, K HE20064E2 H 28 H A AT K
SRRMEY LLRZST/T11364-2006 (L5 B

SRS

PERBRREDR) , Bz A 52 45 rT A . 07 R 2 B iRy 18

FIYIRR ,

SRR, R AT IS R AT T IR

77 b I A JE AR R R 7 i T TS R

TRAHTR &S HBUT EE M.

i A R EY ST R AR

IR FEA AR SGVE 2

WA 5A oA SRR 2 A R E ST, idE H SR 4L

A 44 FR EEEEYFEICE Hazardous Substances in each Part
Parts B K i AV/IN: S IR | IR KR
(Pb) (Hg) (Cd) (Cr (VD)) (PBB) (PBDE)
F AR X @) O O @) O
LA O O O O @) O
&)

O: FoniZATH FWRAE LTI BB R K
X FoRZABAEYRBOTR BRI B R R S R ST/ T11363-2006

PRFERLE (PR 2K

SEIIES]/T11363-2006 FEMIIREERDLTF .,

10

Ver. 1

Dec. 10,2013 Ver. 1




	製品を安全にご使用いただくために
	GENERAL SAFETY SUMMARY
	1. はじめに　INTRODUCTION
	2. 仕様　SPECIFICATIONS
	2.1 概要　General
	2.2 対応機種　Applicable Models
	2.3 外形寸法図　Mounting Dimensions
	2.4 構成内容　Contents

	3. 組み立て　ASSEMBLY
	3.1 準備　Preparation
	3.2 組み立て手順　Assembly Procedure


